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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
50.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0 il .
¥ |‘| H
30.0 rig H ip
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV a8 dBuv  dBuv dB dE
1 0.552 34.65 -21.35 56.00 24.48 -0.04 10.20 QF
2 0.552 27.65 -18.35 46.00 17.48 —0.04 10.20 Average
3 0.651 35.91 -20.09 56.00 25.80 -0.06 10.17 QP
4 0.651 26.41 -19.59 46.00 16.30 —0.06 10.17 Average
5 0.724 36.28 -19.72 56.00 26.20 -0.07 10.15 QF
& 0.724 26.38 -19.62 46.00 16.30 -0.07 10.15 Average
7 1.249 34.48 -21.52 56.00 24.50 -0.11 10.09 QP
8 1.249 25.08 -20.92 46.00 15.10 -0.11 10.09 Average
9 4.746 37.23 -18.77 B56.00 27.30 -0.13 10.06 QF
10 % 4.746 28.13 -17.87 46.00 18.20 —0.13 10.06 Average
11 7.526 37.39 —22.61 60.00 27.20 -0.14 10.33 QP
12 7.526 27.29 —22.71 50.00 17.10 -0.14 10.33 Average

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA

Page Number : B1 of B2




saranis. FCC RF Test Report

Report No. : FR382801D

_ Temperature : 25.3~26.2°C
Test Engineer : |[Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
60.0 | 15E R§§247-QP
50.0 | 15E RSS247-AVG
40.0
4
30.0
10 e
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv dF ~ dBuv  dBuv a8 dE
1 0.546 34.73 -21.27 56.00 24.60 -0.07 10.20 QF
2%  0.546 25.93 -20.07 46.00 15.80 -0.07 10.20 Average
3 1.141 34.20 -21.80 56.00 24.20 -0.10 10.10 QP
4 1.141 23.90 -22.10 46.00 13.90 -0.10 10.10 Average
5 1.790 30.55 -25.45 B56.00 20.60 -0.12 10.07 QF
6 1.790 21.15 —24.85 46.00 11.20 -0.12 10.07 Average
7 7.646 35.43 —24.57 60.00 25.20 -0.12 10.35 QF
g 7.646 26.43 -23.57 50.00 16.20 -0.12 10.35 Average
9 8.964 33.95 -26.05 60.00 23.60 -0.17 10.52 QF
10 8.964 22.55 -27.45 50.00 12.20 —0.17 10.52 Average
11 10.508 23.15 -26.85 60.00 22.60 -0.19 10.74 QF
12 10.508 21.75 —28.25 50.00 11.20 -0.19 10.74 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2
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Appendix C Radiated Spurious Emission Test Data

Relative Humidity : | 41 ~ 42 %
Test Engineer : Carl Ni
Temperature : 22~ 23 °TC
Radiated Spurious Emission Test Modes
Mode Band ?Ga:g) Antenna Modulation Channel = Frequency g::: RU Remark
Mode 1 U-NII-1 5.15-5.25 CDD 0+1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 CDD 0+1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 CDD 0+1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 CDD 0+1 802.11a 52 5280 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 CDD 0+1 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 CDD 0+1 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C 5.47-5.725 CDD 0+1 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C 5.47-5.725 CDD 0+1 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C 5.47-5.725 CDD 0+1 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 CDD 0+1 802.11n HT20 36 5180 MCSO - -
Mode 11 U-NII-1 5.15-5.25 CDD 0+1 802.11n HT20 44 5220 MCSO - -
Mode 12 U-NII-1 5.15-5.25 CDD 0+1 802.11n HT20 48 5240 MCSO - -
Mode 13 U-NII-2A 5.25-5.35 CDD 0+1 802.11n HT20 52 5280 MCSO - -
Mode 14 U-NII-2A 5.25-5.35 CDD 0+1 802.11n HT20 60 5300 MCSO - -
Mode 15 U-NII-2A 5.25-5.35 CDD 0+1 802.11n HT20 64 5320 MCSO - -
Mode 16 U-NII-2C 5.47-5.725 CDD 0+1 802.11n HT20 100 5500 MCSO - -
Mode 17 U-NII-2C 5.47-5.725 CDD 0+1 802.11n HT20 116 5580 MCSO - -
Mode 18 U-NII-2C 5.47-5.725 CDD 0+1 802.11n HT20 140 5700 MCSO - -
Mode 19 U-NII-1 5.15-5.25 CDD 0+1 802.11n HT40 38 5190 MCSO - -
Mode 20 U-NII-1 5.15-5.25 CDD 0+1 802.11n HT40 46 5230 MCSO - -
Mode 21 U-NII-2A 5.25-5.35 CDD 0+1 802.11n HT40 54 5270 MCSO - -
Mode 22 U-NII-2A 5.25-5.35 CDD 0+1 802.11n HT40 62 5310 MCSO - -
Mode 23 U-NII-2C 5.47-5.725 CDD 0+1 802.11n HT40 102 5510 MCSO - -
Mode 24 U-NII-2C 5.47-5.725 CDD 0+1 802.11n HT40 110 5550 MCSO0 - -
Mode 25 U-NII-2C 5.47-5.725 CDD 0+1 802.11n HT40 134 5670 MCSO0 - -
Mode 26 U-NII-1 5.15-5.25 CDD 0+1 802.11ac VHT80 42 5210 MCSO0 - -
Mode 27 U-NII-2A 5.25-5.35 CDD 0+1 802.11ac VHT80 58 5290 MCSO - -
Mode 28 U-NII-2C 5.47-5.725 CDD 0+1 802.11ac VHT80 106 5530 MCSO0 - -
Mode 29 U-NII-2C 5.47-5.725 CDD 0+1 802.11ac VHT80 122 5610 MCSO0 - -
Mode 30 U-NII-2A 5.15-5.35 CDD 0+1  802.11ac VHT160 50 5250 MCSO0 - -
Mode 31 U-NII-2C 5.47-5.725 CDD 0+1  802.11ac VHT160 114 5570 MCSO0 - -
Mode 32 U-NII-1 5.15-5.25 CDD 0+1 802.11ax HE20 36 5180 MCSO0 Full -
Mode 33 U-NII-1 5.15-5.25 CDD 0+1 802.11ax HE20 44 5220 MCSO0 Full -
Mode 34 U-NII-1 5.15-5.25 CDD 0+1 802.11ax HE20 48 5240 MCSO Full -
Mode 35 U-NII-2A 5.25-5.35 CDD 0+1 802.11ax HE20 52 5280 MCSO Full -
Mode 36 U-NII-2A 5.25-5.35 CDD 0+1 802.11ax HE20 60 5300 MCSO Full -
Mode 37 U-NII-2A 5.25-5.35 CDD 0+1 802.11ax HE20 64 5320 MCSO Full -
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Mode38  U-NI-2C 547-5725 CDDO+1  802.1lax HE20 100 5500 MCS0 Full
Mode39  U-NI-2C 5.47-5725 CDDO+l  802.1lax HE20 116 5580 MCS0 Full
Mode 40  U-NI-2C  5.47-5725 CDDO+l  802.1lax HE20 140 5700 MCS0 Full
Mode 41 U-NII-1 5.15-5.25 CDDO+1  802.11ax HE20 36 5180 MCSO0 ;Sgg’/‘g
Mode 42 UNI-l1 515525 CDDO+l  802.1lax HE20 48 5240 MCS0 ;Sgg's
Mode43  U-NI-2A 525535  CDDO+l  802.1lax HE20 52 5260 MCS0 ;ngla%
Mode 44  U-NI-2A 525535 CDDO+1  802.1lax HE20 64 5320 MCSO0 ;Sgg’/‘g
Mode 45  U-NII-2C  5.47-5.725 CDDO+1  802.1lax HE20 100 5500 MCS0 ;Sgg‘(')
Mode 46  U-NI-2C  5.47-5725 CDDO+1  802.1lax HE20 140 5700 MCSO I;Sgga}s
Partial
Mode 47 UNI-1 515525 CDDO+l  802.1lax HE20 36 5180 MCSO o fsoray
Partial
Mode 48 UNI-1 515525 CDDO+l  802.1lax HE20 48 5240 MCSO  oiisomo
Partial
Mode 49  U-NI-2A 525535 CDDO+l1  802.1lax HE20 52 5260 MCSO i imoras
Partial
Mode50  U-NI-2A 525535 CDDO+l1  802.1lax HE20 64 5320 MCSO o somo
Mode51  U-NI-2C  547-5725 CDDO+l  802.1lax HE20 100 5500 MCS0 RZ?;'%
Mode52  U-NI-2C 5.47-5725 CDDO+1  802.1lax HE20 140 5700 MCS0 Rﬁrgz'o
Partial
Mode 53 UNI-1 515525 CDDO+l  802.1lax HE20 36 5180 MCSO  olioeisa
Partial
Mode 54 UNI-1 515525 CDDO+l  802.1lax HE20 48 5240 MCSO ol oeisa
Partial
Mode55  U-NI-2A 525535 CDDO+l1  802.1lax HE20 52 5260 MCSO o/ i0ais3
Partial
Mode56  U-NI-2A 525535 CDDO+1  802.1lax HE20 64 5320 MCSO o oeisa
Partial
Mode57  U-NI-2C 547-5725 CDDO+1  802.1lax HE20 100 5500 MCSO  oii0esa
Partial
Mode 58  U-NII-2C  5.47-5.725 CDDO+1  802.1lax HE20 140 5700 MCSO &/ T06054
Mode 59 UNI-1 515525 CDDO+l  802.1lax HE40 38 5190 MCS0 Full
Mode 60 UNI-1 515525 CDDO+l  802.1lax HE40 46 5230 MCS0 Full
Mode 61  U-NI-2A 525535 CDDO+l1  802.1lax HE40 54 5270 MCS0 Full
Mode 62  U-NI-2A 525535 CDD O+l  802.1lax HE40 62 5310 MCS0 Full
Mode 63  U-NI-2C  5.47-5725 CDDO+l1  802.1lax HE40 102 5510 MCS0 Full
Mode 64  U-NI-2C  5.47-5725 CDDO+l1  802.1lax HE40 110 5550 MCS0 Full
Mode 65  U-NI-2C  5.47-5725 CDDO+l  802.1lax HE40 134 5670 MCS0 Full
Mode 66 UNI-1 515525 CDDO+l  802.1lax HESO 42 5210 MCS0 Full
Mode 67  U-NI-2A 525535 CDDO+1  802.1lax HES0 58 5290 MCS0 Full
Mode 68  U-NI-2C  5.47-5725 CDDO+l  802.1lax HES0 106 5530 MCS0 Full
Mode 69  U-NI-2C  5.47-5725 CDDO+l  802.1lax HES0 122 5610 MCS0 Full
Mode 70 U-NII-2A 515535 CDDO+1  802.1lax HE160 50 5250 MCS0 Full
Mode 71  U-NI-2C = 547-5725 CDDO+l  802.1lax HE160 114 5570 MCS0 Full
Mode 72 U-NI-3 5725585  CDD 0+1 802.11a 149 5745 6Mbps -
Mode 73 U-NI-3 5725585  CDD 0+1 802.11a 157 5785 6Mbps -
Mode 74 U-NI-3 5725585  CDD 0+1 802.11a 165 5825 6Mbps -
Mode 75 U-NII-3  5.725-585  CDD 0+1 802.11n HT20 149 5745 MCS0 -
Mode 76 U-NII-3 5725585  CDD 0+1 802.11n HT20 157 5785 MCS0 -
Mode 77 U-NI-3 5725585  CDD 0+1 802.11n HT20 165 5825 MCS0 -
Mode 78 U-NI-3 5725585 CDD 0+1 802.11n HT40 151 5755 MCS0 -
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Mode 79 U-NI-3 | 5725585 CDD 0+1 802.11n HT40 159 5795 MCSO0 -
Mode 80 U-NII-3 5725585 CDDO+1  802.1lac VHT80 155 5775 MCSO0 -
Mode 81 U-NII-3 5725585 CDDO+l  802.1lax HE20 149 5745 MCSO0 Full
Mode 82 U-NII-3 5725585 CDDO+l1  802.1lax HE20 157 5785 MCSO Full
Mode 83 U-NII-3 5725585 CDDO+l1  802.1lax HE20 165 5825 MCSO0 Full
Mode 84 U-NII-3 5725585 CDDO+l  802.1lax HE40 151 5755 MCSO0 Full
Mode 85 U-NII-3 5725585 CDDO+l  802.1lax HE40 159 5795 MCSO0 Full
Mode 86 U-NII-3 5725585 CDDO+l1  802.1lax HESO 155 5775 MCSO0 Full
Mode 87 U-NII-3 5725585 CDDO+l  802.1lax HE20 149 5745 MCSO0 ;S;tzls%
Mode 88 U-NII-3 5725585 CDDO+1  802.1lax HE20 165 5825 MCS0 ;Sgg’/"s
Partial
Mode 89 U-NII-3 5725585 CDDO+l1  802.1lax HE20 149 5745 MCSO  jeons
Partial
Mode 90 U-NII-3 5725585 CDDO+l  802.1lax HE20 165 5825 MCSO oo
Partial
Mode 91 U-NII-3 5725585 CDDO+1  802.1lax HE20 149 5745 MCSO  oii0e/s3
Partial
Mode 92 U-NII-3 5725585 CDDO+l1  802.1lax HE20 165 5825 MCSO o 10se,
Mode 93 ~ Straddle g 7585  cDDO+1 802.11a 144 5720 6Mbps -
channels
Mode g4  Straddle o0 ces  cppo+1 802.11n HT20 144 5720 MCSO0 y
channels
Mode g5 ~ Straddle 50585 cppo+1 802.11n HT40 142 5710 MCSO0 -
channels
Straddle
Mode 96 5.47-585 CDDO+1  802.11ax HE20 144 5720 MCSO0 Full
channels
Modeg7 ~ Straddie g o585  CDDO+1  802.1lax HE40 142 5710 MCSO Full
channels ) ) '
Straddle
Mode 98 5.47-5.85 CDDO+1  802.11ax HE8O 138 5690 MCSO0 Full
channels
Mode 101 U-NII-1 5.15-5.25 = CDD 0+1 802.11n HT40 38 5190 MCSO0 LF
Mode 102  U-NII-3  5.725-5.85 CDD 0+1 802.11n HT20 165 5825 MCSO0 LF
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Summary of each worse mode

Mode Modulation Ch. (FI\;E(;) (dléi\lem) (dléiun\]/i/tm) M(:éré;)in Pol. Z?/Zk Result Remark
1 802.11a 36 5044.64 40.19 54.00 -13.81 \% AVERAGE Pass Band Edge
1 802.11a 36 10360.00 47.03 68.30 -21.27 \% Peak Pass Harmonic
2 802.11a 44 - - - - - - Band Edge
2 802.11a 44 10440.00 46.67 68.30 -21.63 H Peak Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 10480.00 47.39 68.30 -20.91 H Peak Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 10520 47.06 68.3 -21.24 \ Peak Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 15900.00 47.77 74.00 -26.23 H Peak Pass Harmonic
6 802.11a 64 5350.38 39.37 54.00 -14.63 H AVERAGE Pass Band Edge
6 802.11a 64 15960.00 47.36 74.00 -26.64 H Peak Pass Harmonic
7 802.11a 100 5410.30 38.88 54.00 -15.12 \% AVERAGE Pass Band Edge
7 802.11a 100  16500.00 48.19 68.30 -20.11 H Peak Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 16740.00 46.00 68.30 -22.30 H Peak Pass Harmonic
9 802.11a 140 5754.02 49.65 68.30 -18.65 H PEAK Pass Band Edge
9 802.11a 140 17100.00 47.46 68.30 -20.84 \% Peak Pass Harmonic
10 802.11n HT20 36 5048.96 40.30 54.00 -13.70 H AVERAGE Pass Band Edge
10 802.11n HT20 36 10360.00 46.92 68.30 -21.38 \ Peak Pass Harmonic
11 802.11n HT20 44 - - - - - - - Band Edge
11 802.11n HT20 44 10440.00 46.89 68.30 -21.41 \% Peak Pass Harmonic
12 802.11n HT20 48 - - - - - - - Band Edge
12 802.11n HT20 48 10480.00 47.00 68.30 -21.30 H Peak Pass Harmonic
13 802.11n HT20 52 - - - - - - - Band Edge
13 802.11n HT20 52 10520 46.63 68.3 -21.67 \% Peak Pass Harmonic
14 802.11n HT20 60 - - - - - - - Band Edge
14 802.11n HT20 60 15900.00 49.53 74.00 -24.47 H Peak Pass Harmonic
15 802.11n HT20 64 5350.94 39.57 54.00 -14.43 H AVERAGE Pass Band Edge
15 802.11n HT20 64 15960.00 48.46 74.00 -25.54 \Y Peak Pass Harmonic
16 802.11n HT20 100 5435.95 38.84 54.00 -15.16 \% AVERAGE Pass Band Edge
16 802.11n HT20 100 16500.00 48.17 68.30 -20.13 \Y Peak Pass Harmonic
17 802.11n HT20 116 - - - - - - - Band Edge
17 802.11n HT20 116 16740.00 46.91 68.30 -21.39 \% Peak Pass Harmonic
18 802.11n HT20 140 5744.07 50.18 68.30 -18.12 H PEAK Pass Band Edge
18 802.11n HT20 140 17100.00 47.76 68.30 -20.54 \% Peak Pass Harmonic
19 802.11n HT40 38 5147.63 43.97 54.00 -10.03 H AVERAGE Pass Band Edge
19 802.11n HT40 38 10380.00 46.84 68.30 -21.46 \ Peak Pass Harmonic
20 802.11n HT40 46 - - - - - - - Band Edge
20 802.11n HT40 46 10460.00 46.99 68.30 -21.31 H Peak Pass Harmonic
21 802.11n HT40 54 - - - - - - - Band Edge
21 802.11n HT40 54 10540.00 46.21 68.30 -22.09 H Peak Pass Harmonic
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22 802.11n HT40 62 5355.15 41.45 54.00 -12.55 H AVERAGE Pass Band Edge
22 802.11n HT40 62 15930.00 47.42 74.00 -26.58 H Peak Pass Harmonic
23 802.11n HT40 102 5459.44 39.60 54.00 -14.40 \% AVERAGE Pass Band Edge
23 802.11n HT40 102 16530.00 47.26 68.30 -21.04 \% Peak Pass Harmonic
24 802.11n HT40 110 - - - - - - - Band Edge
24 802.11n HT40 110 16650.00 47.36 68.30 -20.94 \% Peak Pass Harmonic
25 802.11n HT40 134 5350.32 38.58 54.00 -15.42 \% AVERAGE Pass Band Edge
25 802.11n HT40 134 17010.00 46.23 68.30 -22.07 H Peak Pass Harmonic
26 802.11ac VHT80 42 5145.74 43.77 54.00 -10.23 H AVERAGE Pass Band Edge
26 802.11ac VHT80 42 10420.00 47.15 68.30 -21.15 H Peak Pass Harmonic
27 802.11ac VHT80 58 5350.01 42.09 54.00 -11.91 \% AVERAGE Pass Band Edge
27 802.11ac VHT80 58 10580.00 47.51 68.30 -20.79 H Peak Pass Harmonic
28 802.11ac VHT80 106 5459.80 40.17 54.00 -13.83 \% AVERAGE Pass Band Edge
28 802.11ac VHT80 106 16590.00 46.95 68.30 -21.35 H Peak Pass Harmonic
29 802.11ac VHT80 122 5423.58 38.68 54.00 -15.32 H AVERAGE Pass Band Edge
29 802.11ac VHT80 122 16830.00 45.34 68.30 -22.96 H Peak Pass Harmonic
30 802.11ac VHT160 50 5145.00 43.95 54.00 -10.05 H AVERAGE Pass Band Edge
30 802.11ac VHT160 50 10500.00 46.98 68.30 -21.32 H Peak Pass Harmonic
31 802.11ac VHT160 114 5433.16 42.56 54.00 -11.44 H AVERAGE Pass Band Edge
31 802.11ac VHT160 114 16710.00 47.06 68.30 -21.24 H Peak Pass Harmonic
32 802.11ax HE20 36 5049.86 40.07 54.00 -13.93 \% AVERAGE Pass Band Edge
32 802.11ax HE20 36 10360.00 46.66 68.30 -21.64 H Peak Pass Harmonic
33 802.11ax HE20 44 - - - - - - - Band Edge
33 802.11ax HE20 44 10440.00 47.07 68.30 -21.23 \% Peak Pass Harmonic
34 802.11ax HE20 48 - - - - - - - Band Edge
34 802.11ax HE20 48 10480.00 46.88 68.30 -21.42 H Peak Pass Harmonic
35 802.11ax HE20 52 - - - - - - - Band Edge
35 802.11ax HE20 52 10520 47.2 68.3 -21.1 H Peak Pass Harmonic
36 802.11ax HE20 60 - - - - - - - Band Edge
36 802.11ax HE20 60 15900.00 48.26 74.00 -25.74 \% Peak Pass Harmonic
37 802.11ax HE20 64 5418.14 38.58 54.00 -15.42 H AVERAGE Pass Band Edge
37 802.11ax HE20 64 15960.00 47.35 74.00 -26.65 \% Peak Pass Harmonic
38 802.11ax HE20 100 5411.05 38.66 54.00 -15.34 H AVERAGE Pass Band Edge
38 802.11ax HE20 100 16500.00 46.66 68.30 -21.64 H Peak Pass Harmonic
39 802.11ax HE20 116 - - - - - - - Band Edge
39 802.11ax HE20 116 16740.00 46.01 68.30 -22.29 H Peak Pass Harmonic
40 802.11ax HE20 140 5731.27 50.44 68.30 -17.86 \% PEAK Pass Band Edge
40 802.11ax HE20 140 17100.00 47.45 68.30 -20.85 H Peak Pass Harmonic
41 802.11ax HE20 36 5043.02 39.89 54.00 -14.11 H AVERAGE Pass Band Edge
41 802.11ax HE20 36 - - - - - - - Harmonic
42 802.11ax HE20 48 5080.16 39.92 54.00 -14.08 \% AVERAGE Pass Band Edge
42 802.11ax HE20 48 - - - - - - - Harmonic
43 802.11ax HE20 52 5056.42 40.14 54.00 -13.86 H AVERAGE Pass Band Edge
43 802.11ax HE20 52 - - - - - - - Harmonic
44 802.11ax HE20 64 5408.06 38.61 54.00 -15.39 H AVERAGE Pass Band Edge
44 802.11ax HE20 64 - - - - - - - Harmonic
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45 802.11ax HE20 100 5431.60 38.74 54.00 -15.26 \% AVERAGE Pass Band Edge
45 802.11ax HE20 100 - - - - - - - Harmonic
46 802.11ax HE20 140 5758.83 49.51 68.30 -18.79 \% PEAK Pass Band Edge
46 802.11ax HE20 140 - - - - - - - Harmonic
47 802.11ax HE20 36 5046.62 40.06 54.00 -13.94 \% AVERAGE Pass Band Edge
47 802.11ax HE20 36 - - - - - - - Harmonic
48 802.11ax HE20 48 5078.96 40.07 54.00 -13.93 \% AVERAGE Pass Band Edge
48 802.11ax HE20 48 - - - - - - - Harmonic
49 802.11ax HE20 52 5058.24 39.94 54.00 -14.06 H AVERAGE Pass Band Edge
49 802.11ax HE20 52 - - - - - - - Harmonic
50 802.11ax HE20 64 5425.14 38.50 54.00 -15.50 \% AVERAGE Pass Band Edge
50 802.11ax HE20 64 - - - - - - - Harmonic
51 802.11ax HE20 100 5418.55 38.62 54.00 -15.38 H AVERAGE Pass Band Edge
51 802.11ax HE20 100 - - - - - - - Harmonic
52 802.11ax HE20 140 5741.86 49.83 68.30 -18.47 \% PEAK Pass Band Edge
52 802.11ax HE20 140 - - - - - - - Harmonic
53 802.11ax HE20 36 5048.24 40.09 54.00 -13.91 \% AVERAGE Pass Band Edge
53 802.11ax HE20 36 - - - - - - - Harmonic
54 802.11ax HE20 48 5018.24 39.92 54.00 -14.08 H AVERAGE Pass Band Edge
54 802.11ax HE20 48 - - - - - - - Harmonic
55 802.11ax HE20 52 5051.48 40.00 54.00 -14.00 H AVERAGE Pass Band Edge
55 802.11ax HE20 52 - - - - - - - Harmonic
56 802.11ax HE20 64 5442.50 38.47 54.00 -15.53 H AVERAGE Pass Band Edge
56 802.11ax HE20 64 - - - - - - - Harmonic
57 802.11ax HE20 100 5414.95 38.57 54.00 -15.43 H AVERAGE Pass Band Edge
57 802.11ax HE20 100 - - - - - - - Harmonic
58 802.11ax HE20 140 5743.62 49.43 68.30 -18.87 H PEAK Pass Band Edge
58 802.11ax HE20 140 - - - - - - - Harmonic
59 802.11ax HE40 38 5147.63 41.39 54.00 -12.61 H AVERAGE Pass Band Edge
59 802.11ax HE40 38 10380.00 48.00 68.30 -20.30 \% Peak Pass Harmonic
60 802.11ax HE40 46 - - - - - - - Band Edge
60 802.11ax HE40 46 10460.00 47.28 68.30 -21.02 \% Peak Pass Harmonic
61 802.11ax HE40 54 - - - - - - - Band Edge
61 802.11ax HE40 54 10540.00 46.87 68.30 -21.43 \% Peak Pass Harmonic
62 802.11ax HE40 62 5052.70 40.00 54.00 -14.00 H AVERAGE Pass Band Edge
62 802.11ax HE40 62 15930.00 48.68 74.00 -25.32 H Peak Pass Harmonic
63 802.11ax HE40 102 5404.56 38.57 54.00 -15.43 H AVERAGE Pass Band Edge
63 802.11ax HE40 102 16530.00 46.87 68.30 -21.43 \Y Peak Pass Harmonic
64 802.11ax HE40 110 - - - - - - - Band Edge
64 802.11ax HE40 110 16650.00 46.96 68.30 -21.34 \Y Peak Pass Harmonic
65 802.11ax HE40 134 5428.40 38.53 54.00 -15.47 \% AVERAGE Pass Band Edge
65 802.11ax HE40 134 17010.00 45.39 68.30 -22.91 H Peak Pass Harmonic
66 802.11ax HE80 42 5148.89 42.62 54.00 -11.38 \% AVERAGE Pass Band Edge
66 802.11ax HE80 42 10420.00 46.38 68.30 -21.92 H Peak Pass Harmonic
67 802.11ax HE80 58 5350.69 41.56 54.00 -12.44 \% AVERAGE Pass Band Edge
67 802.11ax HE80 58 10580.00 47.25 68.30 -21.05 \ Peak Pass Harmonic
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68 802.11ax HE80 106 5455.48 40.61 54.00 -13.39 H AVERAGE Pass Band Edge
68 802.11ax HE80 106 16590.00 46.62 68.30 -21.68 \% Peak Pass Harmonic
69 802.11ax HE80 122 5426.18 38.71 54.00 -15.29 H AVERAGE Pass Band Edge
69 802.11ax HE80 122 16830.00 46.69 68.30 -21.61 H Peak Pass Harmonic
70 802.11ax HE160 50 5141.75 42.82 54.00 -11.18 \% AVERAGE Pass Band Edge
70 802.11ax HE160 50 10500.00 47.54 68.30 -20.76 \% Peak Pass Harmonic
71 802.11ax HE160 114 5455.38 42.12 54.00 -11.88 H AVERAGE Pass Band Edge
71 802.11ax HE160 114 16710.00 47.25 68.30 -21.05 \% Peak Pass Harmonic
72 802.11a 149 5630.74 48.62 68.30 -19.68 \% PEAK Pass Band Edge
72 802.11a 149 17235.00 47.99 68.30 -20.31 H Peak Pass Harmonic
73 802.11a 157 - - - - - - - Band Edge
73 802.11a 157 17355.00 47.72 68.30 -20.58 H Peak Pass Harmonic
74 802.11a 165 5937.13 50.50 68.30 -17.80 H PEAK Pass Band Edge
74 802.11a 165 17475.00 47.82 68.30 -20.48 H Peak Pass Harmonic
75 802.11n HT20 149 5644.23 49.38 68.30 -18.92 H PEAK Pass Band Edge
75 802.11n HT20 149 17235.00 48.00 68.30 -20.30 H Peak Pass Harmonic
76 802.11n HT20 157 - - - - - - - Band Edge
76 802.11n HT20 157 17355.00 47.59 68.30 -20.71 H Peak Pass Harmonic
7 802.11n HT20 165 5932.25 51.32 68.30 -16.98 H PEAK Pass Band Edge
77 802.11n HT20 165 17475.00 47.71 68.30 -20.59 H Peak Pass Harmonic
78 802.11n HT40 151 5929.53 50.35 68.30 -17.95 \ PEAK Pass Band Edge
78 802.11n HT40 151 17265.00 47.34 68.30 -20.96 H Peak Pass Harmonic
79 802.11n HT40 159 5928.92 50.30 68.30 -18.00 \ PEAK Pass Band Edge
79 802.11n HT40 159 17385.00 47.03 68.30 -21.27 \% Peak Pass Harmonic
80 802.11ac VHT80 155 5936.70 50.51 68.30 -17.79 H PEAK Pass Band Edge
80 802.11ac VHT80 155  17325.00 48.99 68.30 -19.31 H Peak Pass Harmonic
81 802.11ax HE20 149 5641.18 48.60 68.30 -19.70 H PEAK Pass Band Edge
81 802.11ax HE20 149 17235.00 49.88 68.30 -18.42 \% Peak Pass Harmonic
82 802.11ax HE20 157 - - - - - - - Band Edge
82 802.11ax HE20 157 17355.00 50.13 68.30 -18.17 H Peak Pass Harmonic
83 802.11ax HE20 165 5940.13 50.06 68.30 -18.24 \% PEAK Pass Band Edge
83 802.11ax HE20 165 17475.00 49.50 68.30 -18.80 \% Peak Pass Harmonic
84 802.11ax HE40 151 5930.31 50.25 68.30 -18.05 H PEAK Pass Band Edge
84 802.11ax HE40 151 17265.00 48.88 68.30 -19.42 \% Peak Pass Harmonic
85 802.11ax HE40 159 5924.89 50.24 68.28 -18.04 \% PEAK Pass Band Edge
85 802.11ax HE40 159 17385.00 49.44 68.30 -18.86 \Y Peak Pass Harmonic
86 802.11ax HE80 155 5945.80 51.00 68.30 -17.30 H PEAK Pass Band Edge
86 802.11ax HE80 155 17325.00 48.34 68.30 -19.96 H Peak Pass Harmonic
87 802.11ax HE20 149 5630.60 48.85 68.30 -19.45 \% PEAK Pass Band Edge
87 802.11ax HE20 149 - - - - - - - Harmonic
88 802.11ax HE20 165 5924.88 50.31 68.29 -17.98 \% PEAK Pass Band Edge
88 802.11ax HE20 165 - - - - - - - Harmonic
89 802.11ax HE20 149 5622.77 48.71 68.30 -19.59 H PEAK Pass Band Edge
89 802.11ax HE20 149 - - - - - - - Harmonic
90 802.11ax HE20 165 5947.75 50.56 68.30 -17.74 \% PEAK Pass Band Edge
90 802.11ax HE20 165 - - - - - - - Harmonic
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91 802.11ax HE20 149 5627.26 48.48 68.30 -19.82 H PEAK Pass Band Edge
91 802.11ax HE20 149 - - - - - - - Harmonic
92 802.11ax HE20 165 5943.38 50.29 68.30 -18.01 \% PEAK Pass Band Edge
92 802.11ax HE20 165 - - - - - - - Harmonic
93 802.11a 144 - - - - - - - Band Edge
93 802.11a 144 17160.00 48.97 68.30 -19.33 H Peak Pass Harmonic
94 802.11n HT20 144 - - - - - - - Band Edge
94 802.11n HT20 144 17160.00 49.11 68.30 -19.19 H Peak Pass Harmonic
95 802.11n HT40 142 - - - - - - - Band Edge
95 802.11n HT40 142 17130.00 47.41 68.30 -20.89 H Peak Pass Harmonic
96 802.11ax HE20 144 - - - - - - - Band Edge
96 802.11ax HE20 144 17160.00 47.68 68.30 -20.62 \ Peak Pass Harmonic
97 802.11ax HE40 142 - - - - - - - Band Edge
97 802.11ax HE40 142 17130.00 48.56 68.30 -19.74 H Peak Pass Harmonic
98 802.11ax HE80 138 - - - - - - - Band Edge
98 802.11ax HE80 138 17070.00 46.85 68.30 -21.45 H Peak Pass Harmonic
101 802.11n HT40 38 34.85 29.27 -10.73 40 H PEAK Pass LF

102 802.11n HT20 165 34.85 29.69 -10.31 40 \% PEAK Pass LF
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seamron 1as. FCC RF Test Report

Report No. : FR382801D

Mode

ANT

Pol.

Peak

Avg

Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

Horizonta
Date: 20230918
: 4ﬂLe\leI (dBuim)
1225
1050
15
100 PART 15407
25 1
Bt o A sl i
350
175
s 5036, 57, 5108, 54, 5180
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg
1 5050.04 50.47 74.00 -13.53 40.96 34.34 7.85 3268 300 325 PEAK
Date: 20230918
: 4ﬂLe\leI (dBuim)
1225
1050
15
100
PART 15.407 AVG
525
1
350
175
s 5036, 57, 5108, 54, 5180
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 5019.62 40.06 54.00 -13.94 30.55 34.32 7.83 32.64 300 325 AVERAGE

CDD 0+1

Fundamental

: 4"Le\iel (dBuVim)

Date: 2023-09-18

1225

1050

i75

T UL PR

* WWWWMW e ot i
30
175
100 2200, i, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mol e B BN B & B o deg
1 5180.00 93.81 ------ ------ B4.32 34.44 7.94 3289 300 325 PEAK
Date: 20230948

: 4"Le\iel (dBuVim)

1225
1050
i75
100

PART15.407AVG
=== s ——

s T i)
3&0M

175
100 2200, . 4600, 5800,
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mol e B BN B & B o deg
1 5180.00 B7.49 ------ ------ 78.00 34.44 7.94 32.89 300 325 AVERAGE

7000

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA

Page Number . C9 of C304



seamron 1as. FCC RF Test Report

Report No. : FR382801D

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT CDD 0+1
Pol. Vertical Fundamental
 Level i) Date: 20230948 vl i) Date: 2023-09-18
1225 1225
1050 1050 1
i1 i1
0 P 407 00 O T e I A 1.7
55 1 55
" sy 4 i byt TR bt ih i e
Peak WW
30 30
115 115
s 5036. LA 5108, 514, 5180 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5064.80 50.05 74.00 -13.95 40.55 34.35 7.86 3271 100 356 PEAK 1 5180.00 101.26 ------ ------ 9177 4.45 7.94 32.99 160 3% PEA
 Level i) Date: 20230948 vl i) Date: 2023-09-18
1225 1225
1050 1050
1
i1 i1
00 0
PART 15.407 AVG PART15.407AVG
525 =
AVg ! it
30 30
115 115
s 5036. LA 5108, 514, 5180 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 504464 40.19 54.00 -13.81 30.68 34.34 7.85 32.68 100 356 AVERAGE 1 5180.00 94.63 ------ ------ 85.14 34.45 7.94 32.99 100 356 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C10 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2023-09.1 . Lol Buvi) Date: 2023-09-1
1225 1225
075 075
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG PART 15407 AVG
Peak o s _”“NWMWM_?_ o o bt ww?_ "
Lo et iy WMMMW — Y s ‘MMW
350 3
Avg
115 fr
6500 8300, 11100, 13400, 16700 18000 500 8800 100 13400, 16700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 10360.00 46.71 68.30 -21.59 57.36 37.62 10.73 .00 -- - Peak 1 10360.00 47.03 68.30 -2.27 S7.68 37.62 10.73 9.0 .- - Peak
1 15540.00 48.73 74.00 -25.17 54.39 40.% 1072 8.4 - - Peak 1 15540.00 47.36 74.00 -26.64 53.02 40.5 12.72 8.4 - - Peak
Sporton International Inc.(Kunshan) Page Number : C11 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
Lol Date: 0391 Lol Date: 023401
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R i ) | PART5407 AVG) ) L | ) _,_PART 5407 AVG)
o .‘ Jeamd B sty v, W 1,
Peak , g : b g Y " e Ao il A
350 30
Avg
115 fr
6500 8800, 11100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodinde 08 W B & B a de Wl 0B dW B B B m  de
1 10440.00 46.67 68.30 -21.63 5713 37.66 10.79 AL -~ -- Pesk 1 1044000 45.92 68.30 -2.38 6.3 366 10.79 BIL -~ -- Pesk
7 15660.00 46.78 74.00 2772 5252 40.60 1272 59.86 -~ -- Pesk 7 15660.00 AT.14 74.00 -26.86 5238 40.60 1272 59.86 -~ -- Pesk
Sporton International Inc.(Kunshan) Page Number : C12 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.09-1 .- Lol dim) Date: 2023.09-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R ) i ) PART 15.407 AVG) ) L | ) _’_PART 5407 AVG)
o ! Jeamd B sty v, W 1 1,
Peak , R gy et b et
350 30
Avg
115 fr
6500 6800, 11100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 1480.00 47.39 6830 -0.91 .75 3.69 0.8 W& - - ek 1 10480.00 4659 68.30 2071 %.95 .69 0.8 WA - - ek
2 15720.00 4.67 74802633 5346 4062 .71 N - - Pesk 2 15720.00 47.89 7480 2641 5368 40.B2 271 A2 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C13 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.08-1 .- Lol dim) Date: 2023-09-1
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG PART 15,407 AVG
Peak Wy 1 " ——— m =" I st oo o al
eal N S ! oA o A P i b N g b
30 34
Avg
115 .
00 0800, 11100 13400, 15700, 18000 6400 800, 100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 10520.00 46.67 68.30 -20.63 5%.93 37.71 10.85 .82 - -- Peak 1 1050.00 47.06 68.30 -20.24 7.3 37.71 10.85 .82 - -- Peak
2 15780.00 48.80 74.00 -25.20 54.64 40.63 12.71 59.18 - - Pesk 1 15780.00 47.24 74.00 -26.76 53.08 40.63 12.71 59.18 - - Pesk
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2023.09-1 . Lol Buvi) Date: 202300-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Peak T e —— 2= T W
eal N S, i A e A g e i A o, e
350 30
Avg
115 fr
6500 8300, 1100, 13400, 15700, 18000 6500 8800, 1o, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10600.00 46.51 74.00 -27.49 5%.%5 37.78 10.91 .73 - -- Peak 1 10600.00 47.84 74.00 -26.5 7.48 37.78 10.91 ®.73 - -- Peak
2 15000.00 47.77 74.00 -26.23 53.69 40.67 12.71 59.30 - - Pesk 1 15000.00 47.13 74.00 -26.77 53.15 40.67 12.71 59.30 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C15 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Mode Band Edge

U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
. vl i) Date: 20230918 Lol Vi) Date: 20230948
1225 1225
1050 1050 1
g5 §15
Ll PART 1340 A S A I R PART 15407
525 1 525
PRRRIFTI T T Nt i - s Ayl
Peak o Y o W
350 30
175 175
s 5348, 537, 5404, 543 540 100 2200, i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 548176 48.70 74.00 -15.28 3B.88 34.62 B.47 335 10 234 PEAK 1 5320.00 99.78 ------ ------ 90.18 34.5 8.5 312 20 BAPEM
. vl i) Date: 20230918 Lol Vi) Date: 20230948
1225 1225
1050 1050
1
g5 §15
100 700
PART 15407 AVG PART 5407 A
525 e e e 8
Avg ! | bt i
35.0 35'0W
175 175
s 5348, 537, 5404, 543 540 100 2200, i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5350.38 39.37 54.00 -14.63 29.63 34.58 B8.33 33.17 220 234 AVERAGE 1 5320.00 93.55 ------ ----o- B3.87 34.55 8.25 3312 220 234 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C16 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Mode Band Edge

U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz

ANT CDD 0+1
Pol. Vertical Fundamental
. vl i) Date: 20230918 Lol Vi) Date: 20230948
1225 1225
1050 1050 1
g5 §15
4 PART 1340 A A S A R PART 15407
525 1 525
Peak A A W"J“
350 30
175 175
s 5348, 537, 5404, 543 540 100 2200, i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5439.98 48.76 74.00 -15.24 3B.99 34.65 B.44 3332 100 356 PEAK 1 5320.00 101.56 ------ ------ 91.89 4.5 8.3 3.1 160 3% PEM
. vl i) Date: 20230918 Lol Vi) Date: 20230948
1225 1225
1050 1050
1
15 §15
100 700
PART 15407 AVG PART15.407 A¥G
525 B T T e B T T
350 30 M
175 175
s 5348, 537, 5404, 543 540 100 2200, i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5393.64 38.99 54.00 -15.01 29.18 34.61 B.44 33.04 100 356 AVERAGE 1 5320.00 95.05 ------ ------ 85.38 34.5 8.3 3311 100 356 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C17 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2023.09-1 . Lol Buvi) Date: 202300-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Peak T e ——— T e —
o i A tured AR " b o MW""'M WMW # b LY Mgy
350 30
Avg
115 fr
6500 8800 1100, 13400, 15700, 18000 6500 8800, 1o, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 10640.00 47.29 74.00 -26.71 57.13 37.81 10.94 5869 - -- Peak 1 10640.00 46.06 74.00 -27.50 %.40 37.81 10.94 869 - -- Peak
2 15060.00 47.36 74.00 -26.64 53.34 40.69 12.70 59.37 - - Pesk 1 15060.00 47.13 74.00 -26.87 53.11 40.69 12.70 59.37 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C18 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 2023-00-18 Date: 2023-09-18
1 4nLe\leI (dBuVim) : 4"Le\iel (dBuVim)
1225 1225
1050 1050
1
i15 W5
0 PART 15,407 ] O e O s e | PART 15407
Lo VS N OO IO PN PO PN N 0 AN i5 R
Peak
30 %
115 15
5%50 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 2200. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 5423.65 48.80 74.00 -15.20 38.99 34.64 B.46 33129 355 360 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
? 546295 48.03 6B.30 -20.27 3B.30 34.67 B.41 3135 355 360 PEAK 1 5500.00 94.55 ------ ------ B4.90 34.70 B8.35 33.40 355 360 PEAK
 Level i) Date: 20230948 vl i) Date: 2023-09-18
1225 1225
1050 1050
i1 i1 !
00 0
PART 15.407 AVG PART15.407AVG
525 =
30 30
115 115
G 5380. 5410, 540, 5410, 5500 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5468.05 38.86 54.00 -15.14 29.02 34.62 B.48 33.26 355 360 AVERAGE 1 5500.00 87.75 ------ ------ 78.10 34.70 8.35 33.40 355 360 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C19 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Date: 2023-00-18 Date: 2023-09-18
1 4nLe\leI (dBuVim) : 4"Le\iel (dBuVim)
1225 1225
1050 1050 1
i15 W5
0 PARTAS407 ] O T A s e | PART 15407
52.5 ww1mmwmw«mmmw el el ~w2 i s
Peak WWW
30 %)
115 15
5%50 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 536L70 48.73 74.00 -15.25 38.99 34.59 8.6 3119 360 13 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
1 5462.65 48.08 6B.30 -20.22 3R.35 34.67 B.41 3135 30 13 PEMK 1 5500.00 98.11 ------ ------ B8.46 34.69 B.36 33.40 300 13 PEMK
 Level i) Date: 20230948 vl i) Date: 2023-09-18
1225 1225
1050 1050
1
i1 i1
00 0
PART 15.407 AVG PART15.407AVG
525 == i e
Avg 1 Lo
30 30 W
115 115
G 5380. 5410, 540, 5410, 5500 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5410.30 38.88 54.00 -15.12 29.04 34.63 B.48 33.27 300 13 AVERAGE 1 5500.00 91.88 ------ ------ B2.23 34.69 B8.36 33.40 300 13 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C20 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.09-1 .- Lol dim) Date: 2023.09-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R i ) __PA’R\T 5407 AVG) ) L | o PARTISA0TAVG]
Peak | g ANl TR LR Il ol
350 30
Avg
115 fr
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11000.00 47,22 7480 -26.78 .21 8.0 1.2 BN - - ek 1 11000.00 47.81 74.80 -26.19 %.80 .10 1.2 B - - ek
7 16500.00 48.19 68.30 -20.11 5318 40.95 12.91 585 .- - Pesk 2 16500.00 46.72 68.30 -21.58 SL7L 40.95 12.91 885 .- - Pesk
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2023.09-1 . Lol Buvi) Date: 202300-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R i o | PART1S407AVG] Y, I R | o PARTISA0TAVG]
Peak i ‘ WWW IR, ‘WMW“‘WMNI,‘W o ) INWMWW Jortha MWW
350 30
Avg
115 fr
6500 8800 100, 13400, 15700, 18000 6500 8800, 110, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11160.00 47.37 74.00 -26.63 .94 38.26 11.9 812 - -- Peak 1 11160.00 47.84 74.00 -26.16 %.41 38.26 119 .12 -  -- Peak
2 16740.00 46.00 68.30 -22.30 50.50 41.07 13.01 58.58 - -- Pesk 1 16740.00 45.11 68.30 -23.19 49.61 41.07 13.01 58.5%8  -- - Pesk
Sporton International Inc.(Kunshan) Page Number 1 C22 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Fundamental
. vl i) Date: 20230918 Lol Vi) Date: 20230948
1225 1225
195..‘}m 1050 1
s s
00 \ PART 54071 0 — 1 | i 1NN PART 154071
525 N\\«M 1 525
sy ANl P A . wm,wmwww Wl b Mt
Peak " it
5 o
175 175
5100 il 518, 5730, 575, 5185 1000 0. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B Bl @ B B o deg Mol din OB BN B @ B a g
1 5754.02 49.65 68.30 -18.65 39.12 35.10 B8.78 33.35 100 162 PEAK 1 5700.00 99.54 ------ ------ 89.28 35.82 B.60 33.36 160 162 PEAK
Date: 20230948
MeLewel{dlill\lﬂln)
1225
1
875
10
PART 15407 AVG
S5 TR =
Av Blank I
g e T i et =
30 o
175
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mol din OB BN B @ B a g
1 5700.00 93.17 ------ ------ §2.91 35.82 B.60 33.36 180 162 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C23 of C304

TEL : +86-512-57900158
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Vertical Fundamental
. vl i) Date: 20230918 Lol Vi) Date: 20230948
1225 1225
i75 875
00 \ PART15.407] 0  — 1 | i 1N PART15.407]
525 ) Ty 1 525
T Lr T v Ldati'h JM " . WWM""W i P il ‘MMﬂM iapte]
Peak ! rattbnn
% pamea
175 175
5100 il 518, 5730, 575, 5185 1000 0. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B Bl @ B B o deg Mol din OB BN B @ B a g
1 5737.9% 49.11 68.30 -19.19 38.66 35.08 B8.72 33.35 160 98 PEAK 1 5700.00 100.85 ------ ------ 99.63 35.81 B8.57 33.36 160 98 PEM
Date: 20230948
: 44}Le\rel{dlill\lﬂlnl
1225
1050 1
875
10
PART 15407 AVG
S5 TR =
Avg Blank N [ SOV N P IS
30 — S
175
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mol din OB BN B @ B a g
1 5700.00 94.64 ------ ------ 84.42 35.81 B.57 33.36 180 98 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C24 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
. Lol i) Date: 2023.09.21 . Ll G Date: 2023.09.1
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
P N | || PART15407 AVG| Y R | | PARTISADTAVG)
Peak i ‘ mew bt AR b Ay W di ) INWWMWW bbb oo b LJ,W«
30 34
Avg
115 .
6500 8800, N 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 11400.00 47.20 74.00 -26.80 .15 3.5 11.41 57.86 - -- Peak 1 11400.00 46.82 74.00 -27.18 S4.77 3850 11.41 57.86 - -- Peak
2 17100.00 47.08 68.30 -21.22 50.86 41.24 13.14 58.6 - - Pesk 1 17100.00 47.46 68.30 -20.84 51.24 41.4 13.14 58.06 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C25 of C304

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382801D

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
. vl i) Date: 20230918 Lol Vi) Date: 20230948
1225 1225
1050 1050 f
15 §15
4 PART f507 01 A S A S I R PART 15407
5 ] i, i i ettt g
Peak ' T ‘ '
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 2200, i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5055.80 49.71 74.00 -24.29 40.19 34.35 7.86 32.69 100 B9 PEAK 1 5180.00 102.78 ------ ------ 93.30 34.45 7.94 3291 160 B9 PEM
. vl i) Date: 20230918 Lol Vi) Date: 20230948
1225 1225
1050 1050 1
15 §15
100 700
PART 15.417 AVG PART15.407AVG
525 T e
Avg | ]
350 30
175 175
s 5036, 57, 5108, 54, 5180 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5048.96 40.30 54.00 -13.70 30.79 34.34 7.85 32.68 100 B9 AVERAGE 1 5180.00 96.55 ------ ------ B7.06 34.44 7.94 32.89 100 B9 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C26 of C304
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seanron 1as. FCC RF Test Report Report No. : FR382801D
10
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT CDD 0+1
Pol. Vertical Fundamental
 Level i) Date: 20230948 vl i) Date: 2023-09-18
1225 1225
1050 1050 1
i1 i1
0 P 547 7m0 T e I IR 1.7
551 55
A y ol b e A ettt
Peak Wm
30 30
115 115
s 5036. LA 5108, 514, 5180 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5083.60 50.19 74.00 -13.81 40.67 34.31 7.82 3261 163 33 PEAK 1 5180.00 101.23 ------ ------ 9174 4.4 7.94 3289 163 B PEM
 Level i) Date: 20230948 vl i) Date: 2023-09-18
1225 1225
1050 1050
1
i1 i1
00 0
PART 15.407 AVG PART15.407AVG
525 == Fe ——
30 30
115 115
s 5036. LA 5108, 514, 5180 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5183.32 40.24 54.00 -13.76 30.74 34.38 7.89 32.77 163 33 AVERAGE 1 5180.00 94.47 ------ ------ B4.98 34.44 7.94 32.89 163 33 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C27 of C304

TEL : +86-512-57900158
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Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.09-1 .- Lol dim) Date: 2023.09-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R i ) _W_PART 5407 AVG) ) L | o PARTISA0TAVG]
| 1 T o | o 2z
Peak ) il RSP E—— i ] i i 4
350 30
Avg
115 fr
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10360.00 46.67 68.30 -20.63 7.3 37.62 10.73 9.0 - -- Peak 1 10360.00 46.92 68.30 -20.38 7.5 .62 10.73 W.0 - -- Peak
2 15540.00 47.45 74.00 -26.55 53.11 40.5% 12.72 58.94 - - Pesk 1 15540.00 46.72 74.00 -27.28 52.38 40.5 12.72 58.94 - - Pesk
Sporton International Inc.(Kunshan) Page Number . C28 of C304

TEL : +86-512-57900158
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Pol. Horizontal Vertical
.. Leel Vi) Date: 2023.09-1 . Lol Buvi) Date: 202300-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R i ) | PART5407 AVG) Y, I R | )  PART15407 AVG)
Peak ’ | " er'J e T *WWMW | N ™ MMW"’W Al MWW
350 30
Avg
115 fr
6500 8800 1100, 13400, 15700, 18000 6500 8800, 1o, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10440.00 45.74 68.30 -22.5 5%.20 37.66 10.79 891  --  -- Peak 1 10440.00 46.89 68.30 -20.41 %735 37.66 10.79 .91 - -- Peak
2 15660.00 47.13 74.00 -26.87 52.87 40.60 12.72 59.86 - -- Pesk 1 15660.00 46.76 74.00 -27.24 52.50 40.60 12.72 59.86 - -- Pesk
Sporton International Inc.(Kunshan) Page Number 1 C29 of C304
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Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.09-1 .- Lol dim) Date: 2023.09-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R i ) _._PART 5407 AVG) ) L | ) T_PART 5407 AVG)
Peak i A B ARt b el et el g
350 30
Avg
115 fr
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10480.00 47.00 68.30 -20.30 57.% 37.69 10.82 8.7 - -- Peak 1 10480.00 46.09 68.30 -22.11 %.45 37.69 10.8 .87 - -- Peak
2 15720.00 47.09 74.00 -26.91 52.88 40.62 12.71 59.2 - - Pesk 1 15720.00 47.62 74.00 -26.38 53.41 40.62 12.71 59.2 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C30 of C304
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Pol. Horizontal Vertical
. Lol i) Date: 2023.09.21 . Ll G Date: 2023.09.1
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG PART 15,407 AVG
95 = 1 o N ; I m i = 1 " N . —r =
Peak ot T bt A e S bt o * ' b Mgy i
30 34
Avg
115 .
6500 8800, N 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 1050.00 46.49 68.30 -20.81 5%.75 37.71 10.85 .82 -  -- Peak 1 1050.00 46.63 68.30 -20.67 %.89 37.71 10.85 .82 - -- Peak
2 15780.00 47.73 74.00 -26.27 53.57 40.63 12.71 59.18 - - Pesk 1 15780.00 48.42 74.00 -25.58 54.26 40.63 12.71 59.18 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C31 of C304

TEL : +86-512-57900158
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2023.09-1 . Lol Buvi) Date: 202300-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG) PART 15.407 AVG)
Peak gt TR e N A
ca At W WMMWM MWWM Lot T ' ottt """“’“’WWM
350 30
Avg
115 fr
6500 8800 1100, 13400, 15700, 18000 6500 8800, 1o, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10600.00 46.80 74.00 -27.10 .84 37.78 10.91 .73 - -- Peak 1 10600.00 47.40 74.00 -26.60 7.4 37.78 10.91 ®.73 - -- Peak
2 15000.00 49.53 74.00 -24.47 55.45 40.67 12.71 59.30 - - Pesk 1 15000.00 47.57 74.00 -26.43 53.49 40.67 12.71 59.30 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C32 of C304
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15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 20230948 Date: 2023-09-18
: 4ﬂLe\leI (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050 1
i i1
0 PRRTSAT 00 m T 8 IO 1.7
525 525
Peak 1 W bttt
30 30
115 115
s 5348, 5378, 5404, 543 5460 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5350.80 39.56 74.00 -34.44 29.82 34.58 8.33 3317 206 237 PEAK 1 5320.00 100.36 ------ ------ 90.69 34.5 8.3 3.1 6 27 PEM
Date: 20230948 Date: 2023-09-18
: 4ﬂLe\leI (dBuim) : 4"Le\iel (dBuVim)
1225 1225
1050 1050
1
i i1
00 0
PART 15.407 AVG PRI 54Tl
525 == =
Avg 1 [ S N
150 350 W
115 115
s 5348, 5378, 5404, 543 5460 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark

Wiz dBuv/m dBuv/m 4B oBV dB/m B OB o deg
1 5350.54 39.57 54.00 -14.43 29.83 34.58 8.3 33.17 206 237 AVERAGE

Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg

1 5320.00 93.83 ------ - B4.16 34.55 8.3 33111 286 237 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA

Page Number : C33 of C304



seamron 1as. FCC RF Test Report

Report No. : FR382801D

Band Edge

U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz

1225

1050

i75

100

=== m= =

Fundamental

: 4"Le\iel (dBuVim)

1225
1050 4

i75

T T L PR

525

WWWWWWW e
350

175
100 2200, i, 4400,
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor
Mol e B BN B & B o deg
1 5320.00 101.15 ------ ------ 9147 4.5 8.5 3.7 160 99 PEM

: 4"Le\iel (dBuVim)

PART15AD?A‘J@

Mode
ANT
Pol. Vertical
: 4ﬂLe\leI (dBuim)
1225
1050
i1
00
525
g gy, e ) TR
Peak ! i M
30
115
s 5348, 5378, 5404,
Frequency (MHz)
Linit fead At Cable Preanp
Freq Level Line Margin Level Factor Loss Factor
WodndWn B B0 B 0 B o deg
1 5489.60 48.39 74.00 -15.61 38.55 34.63 B.48 3307
: 4ﬂLe\leI (dBuim)
1225
1050
i
00
525
Avg 1
30
115
s 5348, 5378, 5404,
Frequency (MHz)
Linit fead At Cable Preanp

Freq Level Line Margin Level Factor Loss Factor

Wiz dBuV/m dBuV/m B BV dB/m B B
1 5381.60 30.03 54.00 -14.97 29.24 34.60 B8.41 33.22

20, 00, 4500, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Remark

Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
1 5320.00 94.69 ------ ------ B5.01 3455 8.25 3312 180 90 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA

Page Number : C34 of C304



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2023-09.1 . Lol Buvi) Date: 2023-09-1
1225 1225
075 075
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
PART 15.407 AVG PART 15407 AVG
Ry T — . _}‘ = Y= T - . SRR =
Peak et T iAo bt IR ) B s
350 34
Avg
115 fr
6500 8300, 11100, 13400, 16700 18000 500 8800 1100 13400, 16700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 10640.00 47.57 74.00 -26.43 57.51 37.81 10.94 869 - -- Peak 1 10640.00 47.78 74.00 -26.12 S7.72 37.81 10.94 .69 - -- Peak
2 15060.00 47.50 74.00 -26.50 53.48 40.69 12.70 59.37 - - Pesk 1 15060.00 48.46 74.00 -25.54 S4.44 40.69 12.70 59.37 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C35 of C304

TEL : +86-512-57900158
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seanron 1as. FCC RF Test Report Report No. : FR382801D

16
Mode Band Edge

U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 2023-00-18 Date: 2023-09-18
1 4nLe\leI (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050 i
i15 W5
0 PARTAS407 o ] O T A s s | PART 15407
R Y O : 5 , -
b I RO o ;
Peak %0 M
' 30
115
115
5%50 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 2200. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 538630 47.84 74.00 -16.16 38.04 34.61 8.42 31.23 100 142 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
1 5469.10 47.93 68.30 -20.37 3.2 34.67 B.40 3136 100 142 PEAK 1 5500.00 100.70 ------ ------ 92.06 34.69 8.36 33.40 100 142 PEX
 Level i) Date: 20230948 vl i) Date: 2023-09-18
1225 1225
1050 1050
1
i1 i1
00 0
PART 15.407 AVG PART15.407AVG
525 = e
Avg 1 L]
30 30 M
115 115
G 5380. 5410, 540, 5410, 5500 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 545875 38.74 54.00 -15.26 29.02 34.66 B.41 33.35 100 142 AVERAGE 1 5500.00 95.38 ------ ------ 85.73 34.69 B.36 33.40 100 142 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA

Page Number : C36 of C304



seanron 1as. FCC RF Test Report Report No. : FR382801D

16
Mode Band Edge

U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz

ANT CDD 0+1
Pol. Vertical Fundamental
Date: 2023-00-18 Date: 2023-09-18
1 4nLe\leI (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050 1
i15 W5
0 PAR] 15407 0 PART 15407
525 1 2 525
it bt P 4 oyl . assissaii]
Peak %0 MWWWWW
' 30
115
115
5%50 5360, 540, 5440, 5470, 5500 0
Frequency (MHz) 1000 2200. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 5393.95 48.60 74.00 -15.40 38.78 34.61 8.45 314 105 9 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
2 S467.15 48.11 6B.30 -20.19 3R.40 34.67 B.40 3136 105 92 PEAK 1 5500.00 101.84 ------ ------ 92.18 4.70 836 33.40 185 92 PEM
 Level i) Date: 20230948 vl i) Date: 2023-09-18
1225 1225
1050 1050
1
i1 i1
00 0
PART 15.407 AVG PART15.407AVG
525 L e B AR S B
Avg ! L
35.0 35.0M
115 115
G 5380. 5410, 540, 5410, 5500 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5435.95 38.84 54.00 -15.16 29.06 34.65 B8.44 3331 105 92 AVERAGE 1 5500.00 95.59 ------ ------ 85.93 34.70 8.36 33.40 105 92 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C37 of C304

TEL : +86-512-57900158
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seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.09-1 .- Lol dim) Date: 2023.09-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R i o | PART1S407AVG] ) L | ) __PA[(\T 5407 AVG)
g — o L 2 i ™y c
Peak PRI e L L N T I 8 ]
350 30
Avg
115 fr
6500 8800, 11100, 13400, 15700, 18000 6500 8800, 11100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11000.00 48.01 74.00 -25.99 57.00 38.10 11.21 .30  -- - Peak 1 11000.00 46.86 74.00 -27.14 .85 3.0 111 .30 - - Peak
2 16500.00 47.26 68.30 -21.04 52.25 40.95 12.91 58.85 - -- Pesk 1 16500.00 48.17 68.30 -20.13 53.16 40.95 12.91 58.85 - -- Pesk
Sporton International Inc.(Kunshan) Page Number : C38 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.08-1 .- Lol dim) Date: 2023-09-1
1225 1225
i B
PART 15.407 PART 154107
{1 - L] - H {1 —— L] - H
sl — — - | 1 | PRTISAOTAVG) ol — - | | DRTIRAOTAVG)
Peak i b ‘WWMMWU W At Ly [ ot RSN N SO N
30 30
Avg
115 .
00 0800, 11100 13400, 15700, 18000 6400 800, 100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11160.00 47.78 74.00 -26.12 %.35 38.26 11.9 5812  -- - Peak 1 11160.00 47.2 74.00 -26.78 %.79 38.26 11.9 .12 - -- Peak
2 16740.00 46.21 68.30 -22.09 50.71 41.07 13.01 58.58 - -- Pesk 1 16740.00 46.91 68.30 -21.39 S1.41 41.07 13.01 58.58 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C39 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Fundamental
. vl i) Date: 20230918 Lol Vi) Date: 20230948
1225 1225
1054 1050 i
e il
00 \ PART 54071 0 1 | i 1NN PART 154071
525 \ 525 - — ; e
Peak —— ’ T A e
30 EMWW
175 175
5100 il 518, 5730, 575, 5185 1000 0. o, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B Bl @ B B o deg Mol din OB BN B @ B a g
1 574206 40.03 68.30 -28.27 29.56 35.08 B8.74 33.35 135 360 PEAK 1 5700.00 97.16 ------ ------ 86.94 35.81 B8.57 33.36 135 360 PEM
Date: 2023099
MeLe\rel{dlill\lﬂinl
1225
1
875
10
PART15407 AVG
S5 TR =
Avg Blank S
w0ln i N A il
B e
175
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
BT R T T
1 5i00.00 91.23 ------ ------ 8101 35.81 B.57 33.36 135 360 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C40 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Vertical Fundamental
. vl i) Date: 20230949 Lol Vi) Date: 2023099
1225 1225
195..‘}% 1050 1
i75 875
00 \ PART15.407] 0 — 1 | i 1NN PART 15407
4 h ! 24
Peak WMMWW‘UM P Rt 8 PR CPTNTIOR e — At ol
eal
% =
175 175
5100 il 518, 5730, 575, 5185 1000 0. o, 4600, 5800, 7000
Frequency (WHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
Wodndn B Bl @ B B o deg Mol din OB BN B @ B a g
1 5749.34 49.68 £8.30 -18.62 39.17 35.10 B8.76 33.35 100 64 PEAK 1 5700.00 99.33 ------ ------ 89.07 35.82 B.60 33.36 160 64 PEM
Date: 2023099
MeLewel{dlill\lﬂlnl
1225
1
875
10
PART 15407 AVG
S5 TR =
Avg Blank N N I — I
T i
175
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mol din OB BN B @ B a g
1 5700.00 93.34 ------ ------ 83.08 35.82 B.60 33.36 180 64 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C41 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.08-1 .- Lol dim) Date: 2023-09-1
1225 1225
b5 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
P N | . L PARTISADTAVG) Y R | | PARTISADTAVG)
ol L o £ L . Z
Peak gt T ’ " It oot P P i, 3
30 3l
Avg
175 I
00 0800, 11100 13400, 15700, 18000 6400 800, 100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11400.00 47.68 74.00 -26.32 %5.63 38.50 11.41 57.86 - -- Peak 1 11400.00 48.12 74.00 -25.88 %.07 38.50 11.41 57.86 - -- Peak
2 17100.00 47.59 68.30 -20.71 51.37 41.24 13.14 58.06 - - Pesk 1 17100.00 47.76 68.30 -20.54 51.54 41.24 13.14 58.06 - - Pesk
Sporton International Inc.(Kunshan) Page Number . C42 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seamron 1as. FCC RF Test Report

Report No. : FR382801D

19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 20230949
: 4ﬂLe\leI (dBuim) : 4"Le\iel (dBuVim)
1225 1225
1050 1050
15 §15
100 PART 15407 700 ] ] PART 45407
A A ; s Wmmwww
Peak o ' i ‘
350 30
175 175
s 5038, 507, iité, 590 100 2200, i, 4600,
Frequency (MHz) Frequency (MHz)
Linit fead At Cable Preanp Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5149.91 53.12 74.00 -20.88 43.63 34.42 7.9 3085 1 5190.00 99.12 ------ ------ B9.64 34.45 7.94 32.91 186 95 PEAK
. vl i) Date: 20230949 Lol Vi) Date: 2023099
1225 1225
1050 1050
1
15 §15
100 700
PART15.407 AVG
525 525
Avg
350 30
175 175
s 5038, 507, iité, 590 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit fead At Cable Preanp Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5147.63 43.97 54.00 -10.03 34.47 34.82 7.9 3084 1 5190.00 92.55 ------ ------ B3.06 34.45 7.94 32.99 186 95 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA

Page Number : C43 of C304



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Fundamental
Date; 2023-09-19
Lot (B
1225
875
0 PART 34071
525 . 1
W HraHg i, Bl b Pk il
Peak i i i ' ' Blank
%4
115
5190 544, 5208, 5352, 5406, 5450
Frequency (VHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuV/n dBul/m 4B BV dBm B dB m deg
1 530364 47.93 74.00 -06.07 38.12 .61 8.44 3.2 M6 95 PENK

Date: 20230949

: 45L\wel(dﬂll\ll'lln)
1225

! I“‘\

LA ]

100

\ PART 15407 VG|
525
Avg \f*\,\ 1 Blank

35 {)

175

590 5244, 5298, 5352, 5406, 540

Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 5305.0 38.61 54.00-15.39 28.79 361 8.45 3.4 106 95 AVERAGE

Sporton International Inc.(Kunshan) Page Number . C44 of C304
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seamron 1as. FCC RF Test Report

Report No. : FR382801D

Mode

ANT

Pol.

Peak

Avg

Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz

Vertical

: 4ﬂLe\leI (dBuim)

Date: 20230919

1225

1050

ir5

i
55 1
%

115

PART 15,407

5500 5038, 5076, 5114, 5152,
Frequency (MHz)

Linit Read  Ant Cable Preanp APos TPos

Freq Level Line Margin Level Factor Loss Factor Renark

B b dBm A8 dB  m deg
1 5143.53 51.34 74.00 -22.66 41.85 34.082 7.92 32.85 100 43 PEAK

: 4ﬂLe\leI (dBuim)

5190

Date: 20230919

1225

1050

ir5

1040

PART15.407 AVG
1

525

30

115

5500 5038, 5076, 5114, 5152,
Frequency (MHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
B b dBm A8 dB  m deg
1 5149.91 43.00 54.00 -10.98 33.53 34.82 7.92 32.85 160 43 AVERAGE

5190

CDD 0+1

Fundamental

: 4"Le\iel (dBuVim)

Date: 2023-09-19

1225

1050

i75

U T PR

i Lol it
- W
115
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mol e B BN B & B o deg
1 5190.00 94.89 ------ ------ B5.40 34.44 7.94 32.89 100 43 PEAK
vl i) Date: 20230919
1225
1050
i1 1
0
525
30
115
100 2200. 0. 4500, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preamp APos TPos
Freq Level Line Wargin Level Factor Loss Factor Renark
Mol e B BN B & B o deg
1 5190.00 88.17 ------ ------ 18.69 34.45 7.94 32.91 100 43 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA

Page Number . C45 of C304



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Vertical Fundamental
. vl i) Date; 2023-09-19
125
DY
00 \ PART 154071
525 \ 4 1
Peak MM PP ") oy At > Blank
360
115
519 5244, 5298, 5362, 5460
Frequency (VHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 535060 47.93 74.00 -06.07 3807 .59 835 308 100 43 PEMK

Date: 20230919
: 45L\W&I (dBuVim)

l PART 15407 VG|
525
Avg 1 Blank

30

175

590 5244, 5298, 5352, 5406, 540

Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 SHILM 3868 5400 -15.32 28.85 W63 847 B.Y 100 43 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C46 of C304
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



sranran as. FCC RF Test Report

Report No. : FR382801D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2023-09.1 . Lol Buvi) Date: 2023-09-1
1225 1225
075 075
PART 15.407 PART 15407
{18 AU O M - {8 AU A M -
Y I N _ PART 15.407 AVG) - ol _ PART 15407 AVG)
Peak ’ o A i P et AN A St L”MWWWWMW iy e At P
350 34
Avg
115 1
6500 13200. 19900, 26600, 3300, 40000 500 13200. 19900, 26600, 3300, 40000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 10380.00 46.26 68.30 -22.04 %.87 37.63 10.74 8.8 -  -- Peak 1 10380.00 46.B4 68.30 -20.46 7.45 37.63 10.74 .98 - -- Peak
2 15570.00 47.35 74.00 -26.65 53.03 40.57 12.71 58.97 - - Pesk 1 15570.00 48.02 74.00 -25.98 53.70 40.57 12.72 58.97 - - Pesk
Sporton International Inc.(Kunshan) Page Number . C47 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA




seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.. Leel Vi) Date: 2023.09-1 . Lol Buvi) Date: 202300-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R i ) PART 15.407 AVG) Y, I R | ) _ PART1SAIT A
o ! P b Ayl .‘ TRT) i | sl e oy
Peak " _Y gt “WWMW Ansh wobgndnt | i i L WM«W
350 30
Avg
115 fr
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 110, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10460.00 46.99 68.30 -20.31 57.41 37.67 10.80 8.9 - -- Peak 1 10460.00 46.37 68.30 -20.93 %.79 37.67 10.89 8.89 - -- Peak
2 15690.00 47.34 74.00 -26.66 53.10 40.61 12.72 59.89 - - Pesk 1 15690.00 47.59 74.00 -26.41 53.35 40.61 12.727 59.89 - - Pesk
Sporton International Inc.(Kunshan) Page Number : C48 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
. Lol i) Date: 2023.0.1 . Ll G Date: 2023-09-1
1225 1225
b5 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
PART 15.407 AVG PART 15,407 AVG
P k 52.5 = o it N .| _’L'_ - 52. = o prh ) " ) Jl-l_-z_ 7
eal b ,,"'“‘WWWJ o g Pt oo LA—- i WNWMMW
30 3l
Avg
175 I
6500 8800, 1100, 13400, 15700 18000 6500 8800 100 13400, 15700 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 10540.00 46.21 68.30 -22.09 %.42 37.73 10.86 38.80 - -- Peak 1 10540.00 45.99 68.30 -2.31 %.20 37.73 10.8 880 - -- Peak
2 15810.00 47.70 74.00 -26.30 53.% 40.64 12.71 9.  -- - Pesk 1 15810.00 48.61 74.00 -25.39 54.47 40.64 12.71 9. - - Pesk
Sporton International Inc.(Kunshan) Page Number 1 C49 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

22
Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
. vl i) Date: 20230949 Lol Vi) Date: 2023099
1225 1225
1050 1050 1
15 §15
4 PART 507 A S A N PART 15407
faf- 1 - : A ' »JMN// 525
Peak ‘ - ’ '
350 30
175 175
s 5062, 5124, 5186, 5248, 50 100 2200, i, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5035.65 49.21 74.00 -24.79 39.70 34.3 7.84 32.66 100 96 PEAK 1 5310.00 100.50 ------ ------ 90.83 4.5 8.3 3.1 180 9 PEM
. vl i) Date: 20230949 Lol Vi) Date: 2023099
1225 1225
1050 1050
i
15 §15
100 700
PART 15407 AVG
525 525
Avg 1
350 30
175 175
s 5062, 5124, 5186, 5248, 50 100 2200, i, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5068.82 40.30 54.00 -13.70 30.79 34.36 7.86 32.71 100 95 AVERAGE 1 5310.00 93.88 ------ ------ B2 34.55 8.3 331U 100 96 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C50 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Fundamental
Date: 20230919
mLeveI(d&lel
1225
875
0 \ PART 15417
25 ‘\M Mww1
Peak It s i s Blank
%4
115
il 5340, 5. 5400, 5430, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuV/n dBul/m 4B BV dBm B dB m deg
1 53605 50.38 74.00 -B.62 40.60 .58 834 3308 100 96 PEK

. vl i) Date: 20230949

1225

AV
i75

il
100
\ PART 15407 VG|
525
Avg \‘\w\, Blank
kLAl
175
50 5340, 5, 5400, 5430, 540
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 53505 4145 54.00 1155 3071 .58 8.34 3318 100 96 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C51 of C304
TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

22
Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz

ANT CDD 0+1
Pol. Vertical Fundamental
. vl i) Date: 20230949 Lol Vi) Date: 2023099
1225 1225
1050 1050 1
15 §15
100 PART {5407 700 ] ] PART 45407
s : A i M
‘\”‘ I Mo bbbl A s iy ! 1“,,_“ H"J '/l
Peak MW“WM
350 30
175 175
s 5062, 5124, 5186, 5248, 50 100 2200, i, 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5043.40 49.75 74.00 -24.25 40.33 34.34 .85 3267 300 63 PEAK 1 5310.00 96.42 ------ ------ 86.75 34.5 8.3 3311 300 63 PEAK
. vl i) Date: 20230949 Lol Vi) Date: 2023099
1225 1225
1050 1050
1
15 §15
100 700
PART 15,407 AVG
525 525
Avg 1
350 30
175 175
s 5062, 5124, 5186, 5248, 50 100 2200, . 4400, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 50%5.49 40.23 54.00 -13.77 30.71 34.35 7.86 32.69 300 63 AVERAGE 1 5310.00 90.08 ------ ------ 80.41 34.5 8.3 3311 300 63 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C52 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Vertical Fundamental
Date: 20230949
MﬁL\weI(dBll\r'Ilnl
1125
™
675
700 \ [ PART 154071
£25 \WW
Peak st b ittt s Blank
%0
115
50 5340, 5, 5400, 5430, 540
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuV/n dBul/m 4B BV dBm B dB m deg
1 535185 5160 74.00 .40 4186 .58 833 3.7 300 63 PEMK

Date: 20230919
: 45L\W&I (dBuVim)

\ PART 15407 VG|
525
Avg \u-—ma._L Blank

35 {)

175

50 5340, 5, 5400, 5430, 540

Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuV/n dBul/m 4B BV dBm B dB m deg
1 5360.0 4133 54.00 1167 3159 M58 8.33 3.7 30 63 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C53 of C304
TEL : +86-512-57900158

FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
. Lol i) Date: 2023.09.21 . Ll G Date: 2023.09.1
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
P N | || PART15407 AVG| Y R | | PART15407AVG|
ol ol Al il i AL L i
Peak i L WMMMM T f o T
30 34
Avg
115 .
6500 8800, N 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midim B & W b @ @B dyg MrdifndBwn & W b B @B m dg
1 10620.00 46.03 74.00 -27.97 %.03 37.79 10.92 .71 - -- Peak 1 10620.00 45.79 74.00 -8.11 .79 3.79 10.92 ®IL - - Peak
2 15030.00 47.42 74.00 -26.58 53.38 40.68 12.70 59.34 - - Pesk 1 15030.00 47.02 74.00 -26.98 52.98 40.68 12.70 59.34 - - Pesk
Sporton International Inc.(Kunshan) Page Number . C54 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seamron 1as. FCC RF Test Report

Report No. : FR382801D

23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 20230919 Date: 20230919
1 4nLe\leI (dBuVim) : 4"Le\iel (dBuVim)
1225 1225
1050 1050 1
i15 W5
0 PART 15,407 PART 15407
0 1 l
25 T "
) e Mg
Peak %5
' 30
115 15
5%50 5362 5414, 5446, 5478, 5510 0
Frequency (MHz) 1000 2200. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 545416 48.23 74.00 -15.77 38.49 34.66 8.42 3334 164 143 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
2 5466.80 50.49 6B.30 -17.81 40.78 34.67 B.40 3136 164 143 PEAK 1 5510.00 97.47 ------ ------ B7.82 34.72 8.33 33.40 164 143 PEAK
 Level i) Date: 20230949 vl i) Date: 20230919
1225 1225
1050 1050
1
i1 i1
00 0
PART15.407 AVG PART15.407 AVG
525 == e
30 30 W
115 115
G LXLTA 5414, 546, 54718, 510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5458.00 38.86 54.00 -15.14 29.13 34.66 B8.41 33.34 164 143 AVERAGE 1 5510.00 91.28 ------ ------ Bl.63 34.72 8.33 33.40 164 143 AVERAGE
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Pol. Horizontal Fundamental
Date; 2023-09-19
‘I_"ﬂLﬂdmmwﬂ“
125
875 (V'\
00 \ PART 15,4071
Ell: \‘M)W 1
M i\ TETRRE ) oy \ ot
Peak ' b Blank
360
115
510 5561, 5612, 5663, 5T, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
TREnEG B W B F B o
1 573185 49.23 68.30 -19.07 38.81 35.07 8.70 33.35 164 143 PEAK
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23
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz
ANT CDD 0+1
Pol. Vertical Fundamental
Date: 20230919 Date: 20230919
1 4nLe\leI (dBuVim) : 4"Le\iel (dBuVim)
1225 1225
1050 1050 1
i15 W5
0 PART 15,407 ] O e A s s | PART 15407
525 1 L s
i A4y A ) J ey Wi 'l yn & WNWW
Peak %5 WMW
' 30
115 15
5%50 5362 5414, 5446, 5478, 5510 0
Frequency (MHz) 1000 2200. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 536712 48.78 74.00 -15.20 39.2 34.9 8.37 3120 100 93 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
1 5469.20 50.08 £8.30 -18.22 40.37 34.67 B.40 3136 100 93 PEAK 1 5510.00 99.14 ------ ------ B9.48 34.70 B.36 33.40 100 93 PEAK
 Level i) Date: 20230949 vl i) Date: 20230919
1225 1225
1050 1050
1
i1 i1
00 0
PART 15,407 AVG PART15.407 AVG
525 == Fe e
Avg 1 s
115 115
G LXLTA 5414, 5446, 54718, 510 100 2200. 0. 4500, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5459.44 39.60 54.00 -14.40 29.88 34.66 B8.41 33.35 100 93 AVERAGE 1 5510.00 91.92 ------ ------ B2.26 34.70 8.36 33.40 100 93 AVERAGE
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Pol. Vertical Fundamental
. Lo i) Date: 20230919
1225
II'I.ST\M\M
00 \ PART 15,407
2 \M\m b 1
4 R Ry A " o S A A B s
Peak o ' ' Blank
%0
115
510 5561, 512, 5663, 5114, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
TRmnhEin B @ @ & & o i
1 ST58.63 49.93 68.30-18.37 39.37 3.1 8.80 3335 100 93 PEAK
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Pol. Horizontal Vertical
. Lol i) Date: 2023.09.21 . Ll G Date: 2023.09.1
1225 1225
875 b5
PART 15.407 PART 15407
{1 - L] - H {1 —— L] - H
P N | || PART15407 AVG| Y R | | PART15407AVG|
Peak l bbb oo ‘MWWMW sk b i st MWMMWW
30 34
Avg
115 .
6500 8800, N 13400, 16700, 18000 6500 8800, il 13400, 16700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11020.00 48.02 74.00 -25.98 5%.95 .12 1.0 8.7 -- - Peak 1 11020.00 47.08 74.00 -26.52 %.41 3802 1.0 BT -~ --Pesk
2 16530.00 46.33 68.30 -21.97 51.25 40.97 12.92 S8.81 - - Pesk 1 16530.00 47.26 68.30 -21.04 52.18 40.97 12.92 S8.81 - - Pesk
Sporton International Inc.(Kunshan) Page Number . C59 of C304

TEL : +86-512-57900158
FCC ID : 2AJOR2101SAA



seanron 1as. FCC RF Test Report Report No. : FR382801D

Pol. Horizontal Vertical
.- Lowl 6 Date: 2023.09-1 .- Lol dim) Date: 2023.09-1
1225 1225
18] 075
PART 15.407 PART 15407
00— LA L] - [ o LA L] . .
Y, I R i o | PART1S40TAVG] ) L | ) __PARE 5407 AVG)
o vt ", l £
Peak o e i rn it i g AT A Bttty
350 30
Avg
115 fr
6500 8800, 1100, 13400, 15700, 18000 6500 8800, 1100, 13400, 15700, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi 0 @Y Bh B @ o g MWrdwndwn 08 @ Bm B @ @ e
1 11100.00 48.20 74.00 -25.80 %.93 38.20 11.26 58.19 - -- Peak 1 11100.00 47.24 74.00 -26.76 %.97 38.20 11.26 819 - -- Peak
2 16650.00 46.54 68.30 -21.76 51.22 41.03 12.97 58.68 - -- Pesk 1 16650.00 47.36 68.30 -20.94 52.04 41.03 12.97 58.68 - -- Pesk
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25
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz

ANT CDD 0+1
Pol. Horizontal Fundamental
Date: 20230919 Date: 2023099
1 4nLe\leI (dBuVim) oo Lol (dBuVim)
1225 1225
1050 1050
15 i !
Y —— PART 15,407 o ] O e A s s | PART 15407
L R S O S S £25 .
Peak W o
350 %
115
175
5%50 544, 5478, 5542, 5606, 5670 0
Frequency (MHz) 1000 2200. 0. 4500, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
- Freq Level Line Wargin Level Factor Loss Factor Renark
Wiz dBuv/m dBuv/m  dB dBwv dBm B A8 m  deg -
1 5437.68 47.63 74.00 -16.33 37.87 34.65 8.4 3331 200 32 PEAK Wiz dBuV/m dBuv/m B OBV dB/m B OB o deg
2 S467.76 47.80 €8.30 -20.50 3B.09 34.67 B.40 3136 200 3 PEAK 1 5670.00 B89.64 ------ ------ 79.51 34.98 B.51 3336 200 321 PEAK
. vl i) Date: 20230949 Lol Vi) Date: 2023099
1225 1225
1050 1050
15 §15 1
100 700
PART 15.407 AVG PART 15407 AVG
N L e
Avg 1 L_m,,
K0 g ers T S
175 175
G 5444, 58, 5542, 5606, 5670 100 2200, i, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Wargin Level Factor Loss Factor Renark
WodndWn B B0 B 0 B o deg Mol e B BN B & B o deg
1 5454.64 38.57 54.00 -15.43 28.83 34.66 B8.42 33.34 200 321 AVERAGE 1 5670.00 83.28 ------ ------ 73.15 34.98 B.51 3336 200 321 AVERAGE
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